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Applicant:
Address:

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name: polymer lithium battery

Sample Model: 381424

Manufacturer:

Sample Description: Equipment name:Fithess Band  Equipment Model:DW-007Fit+

Sample Received Date:  Nov 22, 2016
Testing Period: Nov 22, 2016 TO Nov 28, 2016

Reference Requested: Directive 2006/66/EC&2013/56/EU
Reference Method: (1) Lead Analysis is performed by AAS
(2) Cadmium Analysis is performed by AAS

(3) Mercury Analysis is performed by CV-AAS

Testing Results: Please refer to next page(s)

Approved by: Iﬁvw

Code: v157p6f2x2
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Test Results (Unit: %)

Test ltem MDL Test Result Limit

Lead (Pb) 0.0005 N.D. 0.004
Cadmium (Cd) 0.0001 N.D. 0.002
Mercury (Hg) 0.0001 N.D. 0.0005

Note: (1) % = Percentage by Weight
(2) N.D. = Not Detected (<MDL)
(3) MDL = Method Detection Limit

Remark:
According to the Article 21(3) of Directive 2006/66/EC&2013/56/EU, Battery, Accumulator and Button cell shall include the

chemical symbol Mercury when containing more than 0.0005%of Hg, the chemical symbol Cadmium when containing more

than 0.002% of Cd and the chemical symbol Pb when containing more than 0.004% of Pb.

Sample No. & Photo:

Pony authenticate the photo on original report only
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Measurement Flow-chart

Tested by: Wu Lili
Checked by: Yang Xin
Person in charge of the lab by: Zhao Yanyuan

Sample

A 4

Sample Preparation:Cut sample open.

\ 4

Digestion the sample on the hot plate with the
acid (HCI:HNO3=1:1) till the all component are
digest completely.

\ 4

Add H,0, for further dissolution and digest for
at more than 15min.

A 4
Analysis by CV-AAS/AAS

\ 4

Issue result

***End of Report***
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